CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION

1515 Clay Street, Suite 1400, Oakland, California 94612
waterboards.ca.gov/sanfranciscobay

TENTATIVE ORDER R2-2023-00XX
NPDES PERMIT CA0037541

The following Discharger is subject to the waste discharge requirements (WDRs) set
forth in this Order:

Discharger

Name of Facility

Facility Address

City of San Mateo
City of Foster City Estero Municipal Improvement District

City of San Mateo and Estero Municipal Improvement District

Water Quality Control Plant and its collection system

2050 Detroit Drive

San Mateo, CA 94404
San Mateo County

Table 1. Discharge Locations

Discharae Discharge Point | Discharge Point
Pointg Effluent Description Latitude Longitude Receiving Water
[...]
6.3.2. Effluent Characterization Study and REPOIM...............c.ccccooeveveciiveiieiieieieeeeeeeee e F-38
6.3.3.  Pollutant Minimization ProQram ...............cccccoveieaeueeeeeeeeeeeeeeeeee e F-38
6.3.4. Special Provisions for Publicly-Owned Treatment WOrKS..............cccccocoveveceniecieeieesieenn, F-38
6.3.5.  Other SPECIal PrOVISIONS...........c.c.ccocciiiiiiiii ettt ettt F-39
7. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS.......... F-40
8. PUBLIC PARTICIPATION........oeeeeiiiniinninnnssssssnnsssnsnnnsne s s s s s s mnnnnnnnnsnnnnnes F-43

ATTACHMENT F — FACT SHEET F-1



City of San Mateo and Order R2-2023-00XX

City of Foster City Estero Municipal Improvement District NPDES Permit CA0037541
TABLES
TABLE F-1. FACILITY INFORMATION..........c s s F-3
TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA....... F-7
TABLE F-3. EFFLUENT LIMITATION VIOLATIONS. .........ccco s F-8
TABLE F-4. COLLECTION SYSTEM AND CATEGORY 1 SSO RATES ................. F-10
TABLE F-5. BENEFICIAL USES......... oo e F-13
TABLE F-6. SECONDARY TREATMENT STANDARDS.........cooirrrrrr s F-17
TABLE F-7. SITE-SPECIFIC TRANSLATORS .........cccciii s F-23
TABLE F-8. REASONABLE POTENTIAL ANALYSIS......ccooiiiinnn e F-25
TABLE F-9. MINIMUM INITIAL DILUTION ..o s sssmnnnnnns F-30
TABLE F-10. WQBEL CALCULATIONS ...... .o rrsssssns s s F-32
TABLE F-11. MONITORING REQUIREMENTS SUMMARY ......ccccooiiinnnnnnnnnnnnnnnnns F-43

ATTACHMENT F — FACT SHEET F-2



Order R2-2023-00XX
NPDES Permit CA0037541

City of San Mateo and
City of Foster City Estero Municipal Improvement District

ATTACHMENT F — FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as
the basis for the requirements of this Order. As described in section 2.2 of the Order,
the Regional Water Board incorporates this Fact Sheet as findings supporting the
issuance of the Order.

1. PERMIT INFORMATION
The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 2 417035001
CIWQS Place ID 255420
Discharger City of San Mateo

City of Foster City Estero Municipal Improvement District
City of San Mateo and Estero Municipal Improvement District Water
Quality Control Plant and its collection system

2050 Detroit Drive

San Mateo, CA 94404

San Mateo County

Robert Learmonth, Plant Manager

650-522-7386

rlearmonth@cityofsanmateo.org

Michael Sutter, Operations Superintendent
650-522-7376

msutter@cityofsanmateo.org

330 West 20th Avenue

San Mateo, CA 94403

Same as mailing address

Facility Name

Facility Address

Facility Contact, Title,
Phone, and Email

Authorized Person to
Sign and Submit Reports

Mailing Address
Billing Address

Facility Type Publicly-Owned Treatment Works (POTW)
Major or Minor Facility Major
Water Quality Threat 1
Complexity A
Pretreatment Program Yes
Reclamation
None

Requirements

Mercury and PCBs
Requirements

Nutrients Requirements

NPDES Permit CA0038849

NPDES Permit CA0038873

15.7 million gallons per day (MGD) — average daily dry weather design
flow

40 MGD - peak wet weather design flow for secondary treatment
60 MGD - proposed wet weather design flow

San Francisco Bay
Lower San Francisco Bay

Facility Permitted Flow

Facility Design Flow

Watershed
Receiving Water

Receiving Water Type

Marine

Date of Last Inspection

July 19, 2023

ATTACHMENT F — FACT SHEET

F-3



City of San Mateo and Order R2-2023-00XX
City of Foster City Estero Municipal Improvement District NPDES Permit CA0037541

1.1.

1.2

1.3.

1.4.

1.5.

1.6.

The City of San Mateo and the City of Foster City Estero Municipal Improvement
District (collectively, the Discharger) own and operate the City of San Mateo and
Estero Municipal Improvement District Water Quality Control Plant through a Joint
Powers Agreement (JPA). As the administering agency of the JPA, the City of
San Mateo operates the wastewater treatment plant. The City of San Mateo and
the City of Foster City Estero Municipal Improvement District individually own and
operate their respective collection systems. The collection systems and
wastewater treatment plant (collectively, the Facility) provide secondary treatment
of wastewater for discharge to Lower San Francisco Bay.

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and State laws, regulations, plans, or policies are held to be
equivalent to references to the Discharger herein.

The Discharger is regulated pursuant to NPDES Permit CA0037541. The
Discharger is authorized to discharge subject to the Waste Discharge
Requirements (WDRs) in this Order at the discharge location described in Table 1
of this Order.

The Discharger was previously subject to Order R2-2018-0016 (previous order) as
amended by R2-2021-0019 and R2-2021-0028.

e Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to
provide updated monitoring requirements and require supplemental funding for
the Regional Monitoring Program (RMP).

e Order R2-2021-0019 amended the previous order to remove effluent limits and
monitoring requirements for oil and grease.

Provisions of these orders have been incorporated into this Order as appropriate
and applicable.

The Discharger filed a Report of Waste Discharge and submitted an application for
reissuance of its WDRs and NPDES permit on September 2, 2022.

Regulations in 40 C.F.R. section 122.46 limit the duration of NPDES permits to a
fixed term not to exceed five years. Accordingly, this Order limits the effective
period for the discharge authorization. Pursuant to 40 C.F.R. section 122.6(d) and
California Code of Regulations, title 23, section 2235.4, the terms and conditions
of an expired permit are automatically continued pending reissuance of the permit
if the Discharger complies with all requirements for continuation of expired permits.

The Discharger is also regulated under NPDES Permits CA0038849 and
CA0038873, which establish requirements on mercury and polychlorinated
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay.
This Order does not affect those permits.

ATTACHMENT F — FACT SHEET F-4



City of San Mateo and Order R2-2023-00XX
City of Foster City Estero Municipal Improvement District NPDES Permit CA0037541

1.7. When applicable, State law requires dischargers to file a petition with the State
Water Resources Control Board (State Water Board), Division of Water Rights,
and receive approval for any change in the point of discharge, place of use, or
purpose of use of treated wastewater that decreases the flow in any portion of a
watercourse. The State Water Board retains separate jurisdictional authority to
enforce such requirements under Water Code section 1211. This is not an NPDES
permit requirement.

1.8 The City of San Mateo and its satellite collection systems, the Town of

Hillsborough and the Crystal Springs County Sanitation District, are subject to

Cease and Desist Order R2-2009-0020, which requires them to eliminate sanitary
sewer overflows and upgrade collection system capacity.

2. FACILITY DESCRIPTION

2.1. Wastewater Collection and Treatment

2.1.1.

2.1.2.

2.1.3.

Location and Service Area. The wastewater treatment plant is located at 2050
Detroit Drive in San Mateo. It provides secondary treatment of domestic,
commercial, and industrial wastewater for the cities of San Mateo and Foster
City, the Town of Hillsborough, and portions of the City of Belmont and
unincorporated San Mateo County. The plant serves a population of about
150,000. Attachment B provides a map and aerial photo of the area around the
treatment plant.

Collection System. The wastewater treatment plant receives flows from the
City of San Mateo collection system, the City of Foster City Estero Municipal
Improvement District collection system, and four satellite collection systems, all
of which are separate sewer systems. The City of San Mateo collection system
is comprised of approximately 240 miles of publicly-owned pipes and 25 pump
stations. The City of Foster City Estero Municipal Improvement District
collection system is comprised of approximately 66 miles of publicly-owned
pipes and 49 pump stations. The satellite collection systems that contribute to
the City of San Mateo collection system are the City of Belmont (approximately
80 miles of publicly-owned pipes), Crystal Springs Sanitation District
(approximately 19 miles of publicly-owned pipes), Town of Hillsborough
(approximately 98 miles of publicly-owned pipes), and County of San Mateo
Tower Road Complex (approximately 2.4 miles of publicly-owned pipes). The
Discharger is undertaking collection system upgrades as described in Fact
Sheet section 2.5.

Wastewater Treatment. The plant can provide secondary treatment for an
average daily dry weather design flow of 15.7 million gallons per day (MGD).
During dry seasons (May 1 to September 30) from 2018 to 2023, the plant
treated an average daily dry weather flow of 9.9 MGD. The plant treatment
process consists of primary clarification, activated sludge aeration, secondary
clarification, and sodium hypochlorite disinfection.

ATTACHMENT F — FACT SHEET F-5



City of San Mateo and Order R2-2023-00XX
City of Foster City Estero Municipal Improvement District NPDES Permit CA0037541

The Discharger is undertaking major plant upgrades (see Fact Sheet

section 2.5). When completed, the plant will provide preliminary screening, grit
removal, fine screening, primary clarification, biological nutrient removal,
filtration with activated sludge treatment (through a membrane bioreactor), and
chlorine disinfection. During peak wet weather, when flows exceed the capacity
of the biological nutrient removal and membrane bioreactor system (ranging
from 21 MGD as a daily average flow to 31.5 MGD for up to 48 hours, and up to
48 MGD for 4 hours) the portion of flows above the membrane bioreactor
capacity will be routed to a separate biological treatment process consisting of a
biological contact tank containing activated sludge and a high-rate clarifier that
uses flocculation to increase the solids settling rate. Wastewater routed through
this separate wet weather treatment process will also be disinfected. This
treatment configuration is not considered a bypass because all wastewater will
receive biological treatment. This will allow the plant to treat peak wet weather
flows up to 60 MGD. The Discharger will be able to manage peak wet weather
flows of up to 78 MGD by storing screened wastewater in onsite equalization
basins.

Attachment C provides flow schematics for the current treatment plant and the
proposed upgraded plant under both dry-weather and wet-weather operations.

2.1.4. Sludge and Biosolids Management. The Discharger thickens primary sludge
with gravity thickeners and waste-activated sludge through dissolved air
flotation, treats the thickened sludge with anaerobic digestion, dewaters the
digested sludge with a centrifuge, and hauls the dewatered, treated biosolids
offsite for disposal. The plant upgrades will not affect the sludge and biosolids
processes.

2.1.5. Stormwater Management. The Discharger captures most stormwater within
the plant’s storm drain system, which directs the stormwater to the plant’s
influent junction box for treatment. A portion of the onsite stormwater flows
offsite to Seal Slough. This stormwater discharge is covered under the State
Water Board'’s statewide NPDES permit for stormwater discharges associated
with industrial activities (NPDES General Permit CAS000001). The Discharger
is undertaking upgrades to eliminate offsite discharges.

2.1.6. Recycled Water Activities. The Discharger does not currently produce
recycled water. When the Discharger completes its plant upgrades, it expects to
produce up to 10 MGD of recycled water meeting California Water Code
Title 22 requirements for non-potable uses. This water will be discharged to the
Bay until recycled water users are identified and recycled water storage and
distribution infrastructure is built.

2.2. Discharge Point and Receiving Waters. Discharge of treated effluent to Lower

San Francisco Bay is through a submerged, multi-port diffuser (Discharge
Point 001) located approximately 3,700 feet offshore and approximately 500 feet

ATTACHMENT F — FACT SHEET F-6



City of San Mateo and
City of Foster City Estero Municipal Improvement District

Order R2-2023-00XX
NPDES Permit CA0037541

north of the San Mateo-Hayward Bridge. The diffuser consists of thirty 10-inch
diameter ports. The outfall capacity is 60 MGD.

The Discharger inspected its outfall twice during the previous order term, once in
October 2019 and once in April 2022. In October 2019, the Discharger observed
effluent flow at only 20 of the 30 diffuser ports due to sediment buildup. During an
April 2022 inspection, the Discharger observed strong effluent flow through all 30
diffuser ports, noting that constant sediment movement changes the number of
operational ports at a time. To be conservative, this Order bases dilution modeling
on the outfall having only 20 operational diffuser ports (see Fact Sheet section
4.3.4.2).

The outfall meets Basin Plan section 4.6.1 requirements for deepwater discharge.

2.3. Previous Requirements and Monitoring Data. The table below presents the
previous order’s effluent limitations and representative monitoring data from July
2018 through April 2022:
Table F-2. Previous Effluent Limitations and Monitoring Data
Average | Average | Maximum Lona-Term Highest
Parameter Unit Monthly Weekly Daily Other Limit Avgra e Daily
Limit Limit Limit 9 Value
C_arbona_ceous 15 11 25 11 . - 93 56
Biochemical
Oxygen Demand mg/L
(5 day @ 20°C)
(CBOD) 251 4012 - - 9.3 29
Total Suspended L 20 M 30 M - - 13 150
Solids (TSS) mg 30 @ 45 ) ) 12 99
CBOD percent o _ E_35 ) ) ) 96 911
removal (minimum)
TSS percent % _ 35 ) ) ) 9% 894l
removal (minimum)
Oil and Grease mg/L 10 - 20 - 1.3 21
pH S.u. - - - 6.0-9.00 - 6.2-7.3 16
Chlorine, Total 7]
Residual mg/L - - - ND - 0.85
Enterococcus MPN/ 8] 9]
Bacteria 100 mL ) i i 35 4.1 30
Fecal Coliform MPN/ ) ) ) 8] 9]
Bacteria 100 mL 200 57 355
Fecal Coliform MPN/ ) ) i [0] (1] i
Bacteria 100 mL 400 37
Ammonia, Total mg/L 66 - 120 - 34 49
Copper, Total
Recoverable pg/L 51 - 72 - 6.4 14
Cyanide, Total Mg/l 20 - 38 - 1.2 2.7
ATTACHMENT F — FACT SHEET F-7




City of San Mateo and
City of Foster City Estero Municipal Improvement District

Order R2-2023-00XX
NPDES Permit CA0037541

. Average | Average Maxir.num o Long-Term Highest
Parameter Unit Mo_ntr_lly Wt?elfly D_all_y Other Limit Average Daily
Limit Limit Limit Value
Dioxin TEQ Mg/l 1.4x 108 - 2.8x108 - - 8.6 x 106 2
Nickel, Total pg/L 30 - 71 - 6.1 26
Not less than
Acute Toxicity Su:\//oival - - - (1 1?3(;T;ple 100 100 '3
median)
Not less than
Acute Toxicity Su:\//oival - - - (1 1-se?r?1:f;e 90t 100 100 '3
percentile)
Chronic Toxicity TUc - - - - 2.0 3.9
Footnotes:

Ul This is a dry season limit corresponding to the period from May 1 through September 30.
2l This is a wet season limit corresponding to the period from October 1 through April 30.

M This value is the lowest percent removal value on a monthly basis.
Bl The limit was expressed as an instantaneous minimum and instantaneous maximum.

1 The range is the lowest and highest pH values.

1 The limit was expressed as an instantaneous maximum.
B The limit was expressed as a monthly geometric mean.
Bl The value is the geometric mean of all samples from July 2018 through April 2023.
1 The limit was expressed as a moving 11-sample 90" percentile value.
"1 This value is the 90™ percentile of all samples from July 2018 through April 2023.
2 The limit was expressed as a single sample maximum.

3 Sixteen of the seventeen congeners that are included to calculate dioxin TEQ were non detect. Only 1,2,3,4,6,7,8,9-

octachlorodibenzo-p-dioxin was detected and it was not quantified (DNQ). As explained in Attachment G section 5.3.1.4.4, any
congener result below the minimum level is set to zero for compliance determination. Therefore, this was not a violation.